OEM Part NO. 6N-3508 / 6N3508 LINES GP-AIR

Product Name 6N3508 LINES GP-AIR
Category Engine System
Model 3412 Engine Machine
Section Intake And Exhaust System
Group 3412 INDUSTRIAL ENGINE
Note 6N3508 AIR LINES GROUP Serial No. 38S1 to 38S926 inclusive For Precombustion Chambered Turbocharged Aftercooled Engine

6N3508 LINES GP-AIR Specification

Name 6N3508 LINES GP-AIR
Remark 6N3508 AIR LINES GROUP Serial No. 38S1 to 38S926 inclusive For Precombustion Chambered Turbocharged Aftercooled Engine
Model 3412 Engine Machine, 3412 Industrial Engine, 3412 Gen Set Engine, 3412C Gen Set Engine
Section Intake And Exhaust System, Air Inlet And Exhaust System
Group 3412 INDUSTRIAL ENGINE
Is service Y
CCR N
Is Filter N
IsMaint N
IsNPR Y
IEType I
IsArrangement N
IsChange N
Part Modifer AIR LINES GROUP

3412 Engine Machine Part NO. 6N-3508 LINES GP-AIR

SEQ Part NO. Name POS Qty NPR CCR Service Change Type Modifer
1 4N8523 4N-8523 PIPE-OUTLET / 1 Y N Y LH
3 1S9130 1S-9130 STUD / 1 Y N Y STUD, 3/8-16X3.03-IN
4 6N6547 6N-6547 SUPPORT / 1 Y N Y TIMING GEARLH, TIMING GEAR
5 6N6546 6N-6546 SUPPORT / 1 Y N Y TIMING GEARRH, TIMING GEAR
6 6N6733 6N-6733 SUPPORT-HOUSING-LH / 1 Y N Y LH, LHLH
7 6N6734 6N-6734 SUPPORT-HOUSING-RH / 1 Y N Y RH, RHRH
11 4N1849 4N-1849 TUBE-AIR / 2 Y N Y
12 9F8999 9F-8999 BOLT / 1 Y N Y 3/8-16X7-IN, 3/8-16X7IN
13 4N8677 4N-8677 PIPE-OUTLET / 1 Y N Y RH
14 6N4651 6N-4651 RING / 4 Y Y Y
15 4N1724 4N-1724 GASKET / 2 Y Y Y
16 6N4597 6N-4597 COUPLING / 2 Y N Y
17 6N7303 6N-7303 COUPLING / 2 Y N Y
18 7N2277 7N-2277 COUPLING / 2 Y N Y
19 4N7875 4N-7875 ELBOW / 1 Y N Y
20 6N7146 6N-7146 ELBOW / 1 Y N Y
21 4N7872 4N-7872 ELBOW / 1 Y N Y
22 6N7147 6N-7147 ELBOW / 1 Y N Y
23 0S1608 0S-1608 BOLT (3.75 in. long) / 2 Y N Y 3/8-16X3.75-IN, 9.53CM3.75INLG
24 2N2766 2N-2766 LOCKNUT / 6 Y Y Y 3/8-16-THD, 3/8-16-THDHIGH TEMPERATURE
25 5M2894 5M-2894 WASHER / 1 Y Y Y 9.9MM.391INID, 2.5MM-THK
26 1A2029 1A-2029 BOLT / 2 Y N Y 1.125IN28.58MMLONG, 3/8-16X1.125-IN
27 1D4717 1D-4717 NUT / 3 Y N Y NUT, NUT CLIP TO BRACKET
28 1D4719 1D-4719 NUT / 4 Y N Y 1/2-13-THD, FULL
29 3B1915 3B-1915 BOLT / 8 Y N Y BOLT, BOLT BRACKET ASSEMBLY TO BRACKET
30 0L2070 0L-2070 BOLT / 2 Y N Y 3/8-16X2.25-IN, BOLT--3/8" X 2-1/4"
31 0S1591 0S-1591 BOLT / 3 Y N Y 3.81CM1.5INLG, 3/8-16X1.5IN
32 0L1143 0L-1143 BOLT 6.35 cm(2.50 in.) long / 4 Y Y Y BOLT, BOLT COVER ASSEMBLY
33 0S1619 0S-1619 BOLT / 4 Y N Y 3/8-16X3-IN, 3/8-16
34 2N2765 2N-2765 BOLT HEX FLG HD / 6 Y Y Y 3/8-16X1.75-IN, MOUNTING
35 1A5183 1A-5183 BOLT 4.75 in. (12.07 cm) long / 1 Y N Y 3/8-16X4.75IN, 3/8-16X4.75-IN
36 5B2638 5B-2638 BOLT / 2 Y N Y 3/8-16X5.25-IN, 3/8-16X5.25IN
37 0S1587 0S-1587 BOLT / 4 Y N Y 1/2-13X1.75-IN, 1/2-13
38 1A5964 1A-5964 BOLT / 1 Y N Y 3/8-16X4.5-IN, 3/8-16X4.5IN
39 0T0055 0T-0055 BOLT / 2 Y N Y 3/8-16X4.25-IN, 3/8-16X4.25IN
40 3J5389 3J-5389 PLUG / 2 Y N Y USE WITHOUT, EXTERNAL
41 5B7890 5B-7890 PLUG / 2 Y N Y 1/4-18 NPTF, 1/4-18 THD
42 2M2488 2M-2488 STUD / 1 Y Y Y 3/8-16X3.59-IN, 3/8-16X3.59-IN3/8-16X91MM
43 4N1320 4N-1320 GASKET ADAPTER / 2 Y Y Y ADAPTER, ADAPTERADAPTER

Part NO. 6N3508 suitable for 3412 Engine Machine

SEQ Part NO. Name POS Qty NPR CCR Service Change Type Modifer
2 8N9231 8N-9231 ENGINE AR 2 / 1 1 N L
3 1W9599 1W-9599 ENGINE AR 2 / 1 1 N L
4 1W9600 1W-9600 ENGINE AR 2 / 1 1 N L
5 1W9601 1W-9601 ENGINE AR 2 / 1 1 N L